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Sport +, 515T               X10-Current 10/03/08

Bubble Part # Description
                                ACCESSORIES Price
 -1 German, -2 French, -3 Spanish, -6 Japanese, -7 Swedish, -8 Russian

65 DE-18135-4 Decal, HR Zone, English $4.50
64 DE-18100-4 Decal, Start Instructions, Profiles, English $4.50
63 DE-17691-4 Decal, User Precautions, 15x.3”, English $0.00
4 HS-16939 Screw, SEM 10-32 x .75 Pnhd Ext blk Zn $0.25

Polar Heartrate
NS AD-14177 Heart Rate Transmitter Belt with Watch $0.00

 -1 German, -2 French, -3 Spanish, -6 Japanese, -7 Swedish
oose color: Black Chrome, Platinum Sparkle, Metaltone Gold, Textured Black, White or Custom

NS SCK-19234 Kit, TV RetroFit, 515T / 530T* (complete kit includes the parts below) $350.00
P AF-19212 Plate,Controller Mount Bracket(mounts controler mount to accessory tray) $14.50
A AF-19214 Bracket,Mount,TV Arm (mounts to main frame inside console) $20.00
D AW-19117 Cable, 515T / 530T, A/V, I/O (signal and device power jumper) $37.25
I AX-19071-x Assy,TV Mount,515T / 530T                   (main monitor mount arm) $120.00
C DE-17712 Decal, Logo, CYBEX, 9X7 (rear console) $8.50
J EH-00986 Tie Wire T B Tyb-25M (secures controler to bracket) $0.25
O FS-19032 Mount Controler A/V, 515T / 530T(attaches to underside of accessory tray) $16.00
E HS-16940 Sems 10-32X.38 Pnhd Ext blk Zn (3 on bracket A; 2 on controler mount O) $0.25
N HS-16950 Screw 5-16-18X7-8Lg HX Soc Btn (secures top of TV mount to console) $0.50
K HS-41138 Screw 5-16-18X2-1-2 Butt (secures bottom of TV mount to crossmember) $1.48
F HT-19231 Drill, Twist, Size A,135 Deg.    (for bracket mount and control mount) $9.00
G HT-19232 Drill,Twist,Size F,135 Deg.Pt. (for bottom TV mount to crossmemeber) $10.00
H HT-19233 Tap,5/16-18,H3,HSS,Plug,4 Flte (for bottom TV mount) $23.25
M HW-18123 Wshr,.344IDx.75 ODx.125THK,HAR (2-mounting bracket top,3at bottom) $0.32
L HW-53018 Washer 5/16 Split Bo (2-mounting bracket top,3at bottom) $0.16
B PL-17659 Console, Rear, Plastic (holes a pre-drilled for mounting bracket) $97.55
NS SK-19385 Kit, Controller Mount (mounts external controller to console) $78.00

93 BD-16853 Belt, Running, 20.63x58                             <X07-07515T9514NN.. $405.00
93 BD-17026 Belt, Running, 20.75x60 Commercial >X07-07515T9514NN.. $440.00
98 BD-16829 Drive, Belt, 8 Rib $30.00

UPDATE Replace Old Style Labeled in YELLOW as: CYBEX BD-16829 EB
UPDATE  With-> New Style Labeled in WHITE as: FLEXONIC BD-16829

NS AW-17706 Cable, Contact HR Grip, Assy $17.25
NS AW-16561 Cable, Display $60.00
NS AW-17732 Cable, 4” Ribbon C-SAFE $8.45
NS AW-16578 Jumper, Filter-cntl, WHITE $2.80
NS AW-16938 Jumper, Switch-Filter, BLACK $3.90
NS AW-16572 Jumper, Switch-Filter, WHITE $3.90
22 PL-16738 Plug, Power Cord (fills hole where power cord exits) $2.90
21 AW-16640 Power Cord 115V 60Hz $43.75
21 AW-16639 Power Cord 220V 60Hz $32.50
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21 AW-16638 Power Cord 230V 50Hz INTERNATIONAL $34.50
21 AW-19523 Power Cord 230V/13 Amp 50Hz                                 UK ONLY $56.50

AX-18136-4 Front Console, Assembly SPORT+, English PURCHASE ONLY $880.50
Covers  -1 German, -2 French, -3 Spanish, -6 Japanese, -7 Swedish

101 PL-17658 Console, FRONT, Plastic $108.45
99 PL-17659 Console, BACK, Plastic $97.55
100 DE-17712 Decal, Logo, Cybex Intl, 9x7” $8.50

Hardware
109 AF-16833 Bracket, Salutron Ground $10.00
105 PL-17686 Tab, Bookholder $1.70
120 HX-17696 Clamp, Cable 5/8 Dia. $0.25
116 HX-15499 Grip, Handlebar $6.50
117 HX-16931 Clamp, Cable, 5/16dia Standard $0.50
118 HS-10716 Screw 4-40x0.38 PNHD Phil $1.00
114 SK-17827 Kit, Assembly, Contact Heart Rate Grip, Pair $42.50
115 HX-17788 Double-sided Tape (frame to CH grip) $0.70
113 AF-17684 Handrail, Weldment $366.49
104 AX-16944 Assy., Lanyard, Key , E-stop <Z06-02530T (safety cord w/red key) $15.00
104 AX-19528 Assy, Lanyard Key, E-stop PLASTIC >Z06-02530T (safety cord w/red key) $15.00
NS HX-17697 Tape, Double-Sided, Die-Cut (e-stop magnet mount to console) $1.50
109 FS-16841 Mount, E-stop Magnet $7.00
112 AW-17707 Cable, CHR to display with ferrite $14.00
119 EH-00472 Wire Tie Ty-23M $0.20
124 HS-41187 Screw, 8-16x5/16 Plastite $0.25
125 HS-15706 Screw, 8-16x.50 PNHD STL BLK Phil $0.40
126 HX-17711 Plug, Hole Plastic 7/16 Black $0.15
130 HX-17822 O-Ring $0.35

Sport+
Circuit boards  -1 German, -2 French, -3 Spanish, -6 Japanese, -7 Swedish, -8 Russian

110 AD-19366 PCA, CSAFE Port Board, W/ A-V $31.30
111 EC-17763 PCA Salutron Serial Output $162.50
108 AD-18201 PCA, Cybex Sport+ Display Board, AV Rev. 5.02 $398.00
107 AD-16560 PCA, Handset Display, NO HR $82.00

Switch Membranes
103 SW-18307-X Switch Membrane, TOP INTERNATIONAL (new style 3-D) Varies
103 SW-18305-X Switch Membrane, BOTTOM INTERNATIONAL    (3-D, NO A/V) Varies
103 SW-18194-X Switch Membrane, BOTTOM INTERNATIONAL (3-D, WITH A/V) Varies
102 SW-18307-4 Switch Membrane, TOP, ENGLISH                     (new style 3-D) $127.00

CONSOLE



103 SW-18305-4 Switch Membrane, BOTTOM ENGLISH (3-D, NO A/V) $41.00
103 SW-18194-4 Switch Membrane, BOTTOM ENGLISH (3-D, WITH A/V) $70.00
NS AW-19502 Cable, Extension, A/V Keypad- All $50.00

Motor Cover  -1 German, -2 French, -3 Spanish, -6 Japanese, -7 Swedish, -8 Russian
NS AX-16724-4 Cover, Motor, Kit, English (includes motor cover with all decals) $146.00
5 PL-16256 Cover, Motor $133.00
62 DE-19531 Decal, Hood IS3 >A05-25 $5.50
62 DE-19198 Decal, CYBEX Logo $0.00
59 DE-16608-4 Decal, Brush Replacement Gauge, English $1.78
60 DE-16610-4 Decal, Error Codes, English $1.70
61 DE-16609-4 Decal, Service Schedule, English $3.51

Hood Cover sides
6 PL-16465 Cover, Upright Outer, RIGHT $30.75
7 PL-16464 Cover, Upright Outer, LEFT $30.75

End Caps
Must choose color: Black Chrome, Cobalt Blue, Evergreen Suede or Custom

25 SCK-16496 End Cap, LEFT $45.81
26 SCK-16497 End Cap, RIGHT $45.81

Side Extrusions
14 AX-18119 Side Extrusion Assy, Cybex SPORT+, LEFT >X07-07515T $45.00
13 AX-18118 Side Extrusion Assy, Cybex SPORT+, RIGHT  >X07-07515T $45.00

128 DE-16784 Decal, Side Stripe $4.20
129 DE-17714 Decal, Cybex, Side $5.20
 NS DE-18101 Decal, Cybex SPORT+, Side Extrusions $1.75

Top Platforms
Must choose color: Black Chrome, Cobalt Blue, Evergreen Suede or Custom

16 SCK-16722 TOP Platform Assy, Includes Safety-walk Decal   (2 per treadmill) $89.70
16 SCK-17829 TOP Platform Assy,Ext Base >X07-07530T9814NN018 $89.70
17 DE-16705 Decal, Safety-walk $13.25
18 HS-16875 Screw, SEM ext 1/4-20x1-2 PNHD Phil $0.50

Junction Covers
Must choose color: Black Chrome, Cobalt Blue, Evergreen Suede or Custom

88 SCK-16379 Cover, Junction Outer, RIGHT $68.54
89 SCK-16380 Cover, Junction Inner, RIGHT $48.29

90 SCK-16328 Cover, Junction Inner, LEFT $44.40
91 SCK-16327 Cover, Junction Outer, LEFT $68.54

3 HS-16950 Screw,  5/16-18x7/8Lg Hx Soc BtnHD w/patch, B-Zn $0.50
4 HS-19454 Screw Sems,10-32X 1.0,PnHd,Blk $0.25

92 DK-16932 Deck, Plywood 23.3x51.5x1.00THK, (double sided) $475.00
27 HX-15678 Bushing, Deck 5/16-18 (ORIGINAL 40 lbs max shear 185 max comp) $0.00
27 HX-19981 Bushing, Deck 5/16-18 (NEW 50 lbs max shear 195 max comp) $7.50
NS FM-19439 Shaft, Deck, Pivot $38.00
NS HX-13771 Ring Retain 5-8In. .579 Fr.Id $0.50
NS HS-19108 Screw 5/16-18x3/4 (pivot shaft to frame) $0.75
NS AX-19437 Deck Stiffener Assy LEFT Side ONLY >Z11 (includes items below w/*) $76.50
NS AX-19734 Deck Stiffener Assy RIGHT Side ONLY >Z11 (includes items below w/*) $76.50
NS HB-18768* Bearing,IGUS LF-1011-12 (stiffener to shaft) $2.90
NS HS-15682* Screw, 5/16-18x.50 FLHD Phil, ZN (deck stiffener to bushing) $0.50
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NS HX-19436* Tape Strip, 1.88x46.24x.010thk $7.50

81 SK-19600 Motor, 3.0 Hp 110v, PMDC 3500RPM GRAY (MR-16633) $585.00
81 SK-19601 Kit, Motor RETROFIT, 115V LESSON to McMillan   <A09 (MR-19643) $696.00
81 SK-19603 Kit, Motor RETROFIT, 220V LESSON to McMillan   <A09 (MR-19644) $726.00
81 SK-19996 Kit, REPLACEMENT, 115V McMillan                     >A09 (MR-19643) $615.00
81 SK-19997 Kit, REPLACEMENT, 220V McMillan                     >A09 (MR-19644) $645.00
69 AX-17762 Motor Plate Assy,     (include 2 clamps AF-17792) $0.00
80 AF-17792 Clamp, Motor Drive (2 per motor plate) $5.90
67 AW-17704 Motor Ground Wire $3.60
68 HW-40004 Washer, Wavy $0.82
19 EH-10291 Anchor, Cable Tie,                                                   (drive motor cables) $0.67
87 SK-19606 Kit, Flywheel Bolt, Tap 1/4-28x1.0 HxHd PLTD (harware kit w/ keyway) $15.00
NS SK-18411 Brush Kit, Pr, 115V or 220V, 2.5 or 3.0hp, w/Spring Clips $91.00
73 HB-16426 Bushing Flanged,1.0IDx1.12ODx.75LG $3.75
20 EH-00986 Cable Tie       (without anchor, drive motor cables) $0.25
NS EH-16954 Cap, Motor Brush Access, Round $1.25
NS EH-16955 Cover, Motor Brush Access $2.50
82 DE-16542 Disc, Speed Sensor $3.50
66 EH-16977 Fan, Drive Motor, Leeson $8.25
83 SK-19598 Kit, Flywheel, Drive Pulley (speed sensor decal and hardware) $250.00
84 HX-11593 Key, Ansi Square 3/16x1-3/16 $1.00
74 HX-16425 Ring, Retaining Ext Crescent $0.50
79 HS-00156 Screw 4-40x0.62 Pnhd Phil $0.50
70 HS-16849 Screw, 5/16-18x.0LG Hx Hd,GR5,Tap $1.00
75 FT-16352 Shaft, Motor Mount $38.30
72 FM-16774 OBSOLETE   Spacer, Motor Base $0.00
76 SK-19546 Kit, Speed Sensor, Opto Sensor w/Amored Cable & Tie $27.50

127 ET-17165 Tab, Faston .250 Series AMP, INTERNATIONAL $30.00
8 HW-19634 Washer, Flat $0.75

77 HW-10772 Washer, Flat No. 4 $0.50
85 HW-19292 Washer, Flat, .280x1.0x.125 Steel, Zinc        (flywheel to motor) $1.20
71 HW-00165 Washer, Lock Ex 5/16 Zinc $0.50
78 HW-10761 Washer, Lock Ex No.6 Zinc $0.50

46 HS-17936 Bolt,3/8-24X2.0,HXHD Cap,G8 $0.50
42 HS-60022 Bolt, Hhcs 0.375x2.25 blk zn G5 $0.50
47 HS-17937 Bolt,3/8-24X2.75,HXHD Cap,G8 $0.40
41 AF-16382 Elevation, weldment $192.85
48 MR-16412 Motor, Elevation 115V $245.00
48 MR-16541 Motor, Elevation 230V $285.00
44 HN-60064 Nut, Jam 3/8”-16 blk zn $1.67
2 HS-16929 Screw,  3/8-16x5/8Lg HxHd whiz-lock GR5 $1.00

51 FT-16826 Sleeve, Elevation Mounting, BOTTOM $5.00
50 FT-16825 Sleeve, Elevation Mounting, TOP $5.00
49 SK-17079 Tube Nut, Motor, Elevation w/Installation Instructions (HX-16965) $95.50
43 CW-16712 Wheel, Plastic, 3"Dia $11.50

Must choose color: Black Chrome, Cobalt Blue, Evergreen Suede or Custom
31 HW-00590 Bushing Nylon 1/2” Nf 810-5-0 $1.75
29 HX-16942 Clip, Cable Retainer $0.00
23 DE-16992 Decal, ETL UL-1647 USA $4.00

FRAME ASSEMBLY
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24 Not Available Decal, Serial Number Cybex  N/A
33 HX-16510 Foot, Rubber, Rear $13.75
NS SK-19499 Frame, Weldment   <X07 (shorter) $1,150.00
NS SK-19500 Frame, Weldment >X07 (longer) $1,150.00
NS SCK-16325 Upright, Weldment*     (for A/V option only) $566.34
15 SCK-17677 Upright, Weldment* (for NON-A/V units only) $542.80
21 PL-16738 Grommet, .45 ID, Power Cord $2.90
28 EH-16809 Grommet, 1.12x.091-.125 nylon $3.70
30 DE-16928 Label, Disconnect Power, 5 Languages $1.70
34 FS-16511 Plate, Rear Rubber Foot Mount $28.40
32 HX-13771 Ring, Retain 5/8” .579 Fr.Id $0.50
35 HS-16509 Screw, #10x.5LG,T-S PLT, PNHD,TYB-B $0.25

PT-17669 Paint Touch-Up  .4oz TEXTURE BLACK $19.85
PT-17699 Paint Touch-Up  .4oz BLACK CHROME $19.85
PT-17700 Paint Touch-Up  .4oz PLATINUM SPARKLE $19.85
PT-17701 Paint Touch-Up  .4oz EVERGREEN SUEDE $19.85
PT-17702 Paint Touch-Up  .4oz COBALT BLUE SUEDE $19.85

AX-16956 Hardware kit, Installation $11.75
106 HX-16931 Clamp, Cable, 5/16dia Standard $0.50
67 HX-14416 Clip, Wire Latching $1.00
NS HX-00438 Hex Key 3/16" $1.25
55 HN-11925 Nut, Keps 10-32 Hex Stl Zn $0.50

121 HS-16940 Screw, SEM 10-32x3/8 PNHD ext, Bo Zn $0.25
53 HS-15732 Screw, SEM 8-32x.62 PNHD phil pl $1.00
54 HW-10856 Washer (ground) $0.50

NS AX-17217 Handrail Extension Kit, LEFT & RIGHT  (kit with instructions) $460.00
NS AX-17174 Handrail Extension Kit, LEFT Only     (kit with instructions) $230.00
NS AX-17175 Handrail Extension Kit, RIGHT Only (kit with instructions) $230.00
NS HS-16921 Bolt, 5/8-1x4.75, Black Zinc - Bottom hardware $5.75
NS AX-16273 Clamp Assy, Handrail Ext. $95.85
NS HX-16852 Grip, Handrail Extension $51.00
NS HS-16935 Screw, Set 1/2 13x1/2, Knurl pt -TOP Hardware $1.00

56 PL-17052-4 Cover, Lower Controller, English $40.00
 -1 German, -2 French, -3 Spanish, -6 Japanese, -7 Swedish, -8 Russian

45 DE-17144-1 Decal, International Only, ENGLISH (specify language, add -X ) $13.00
57 HX-16943 Clip, Christmas Tree, Single Head $1.00
52 EC-19869 Filter, Line, 115V/220V, 20 Amp Spade "20EP1" $70.00
NS EF-12367 Fuse, 20Amp Slo-Blo, 115VAC $3.00
NS EF-14340 Fuse, 15Amp Slo Blo, 220VAC $1.50
58 SK-17253 Lower Control Assy, 115V (AX-16835) $645.00
58 SK-17252 Lower Control Assy, 220V (AX-16836) $717.00
58 SK-17251 Lower Control Assy, 230V 50Hz, (AX-17172) INTERNATIONAL $588.10

AX-16835 Lower Control Assy, 115V  Core Swap        FLAT RATE EXCHANGE $275.00
AX-16836 Lower Control Assy, 220V Core Swap        FLAT RATE EXCHANGE $275.00
AX-17172 Lower Control Assy, 230V 50Hz Core Swap      INTERNATIONAL $275.00

   Process as RRM with notes outlining Core Swap at the FLAT RATE
122 FS-16990 Plate, Switch, Power On-Off $1.55
NS SK-17250 Power Factor Correction, 230V 50Hz (AX-16812) INTERNATIONAL $300.00
123 SW-10523 Switch, On-Off $5.00

HARDWARE

HANDRAIL EXTENSION

LOWER ELECTRONICS



 NS AW-16579 Jumper, Filter-cntl, Black $2.80

 -1 German, -2 French, -3 Spanish, -6 Japanese, -7 Swedish
NS LT-18115-4 Owner’s & Service, Manual Cybex SPORT+, English $16.75
NS SK-17367 Adapter Kit, Service, Programming $48.00
NS LT-17718 Assembly Poster $9.25

NS PT-17699 Paint, Touch up, Spray Can, BLACK CHROME $19.85
NS PT-17700 Paint, Touch up, Spray Can, PLATINUM SPARKLE $19.85
NS PT-17701 Paint, Touch up, Spray Can, EVERGREEN SUEDE $19.85
NS PT-17702 Paint, Touch up, Spray Can, COBALT BLUE SUEDE $19.85

96 AL-19035 Roller, FRONT Assy $226.00
97 AL-19036 Roller, REAR Assy $186.00
36 HS-15480 Bolt, Tap 1/2-13unc x 6" H x HD GR5 $4.00
37 HB-16367 Bushing .50IDx.62ODx.31LG,flanged $1.80
38 HW-10028 Washer, B 1-2 Narrow Zinc $0.50
39 HX-11049 Spring, 1" O.D.360 Max Ld. $12.50
40 AF-17591 Aluminum Nut Holder w/Nut $3.90
40 AX-16723 Rear Roller Hardware Assembly $22.90
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TOUCH UP PAINT


